ENGINE
MOUNTING
BRACKET




EXPLODED VIEW: MOUNTING BASE

DRAWING #: A7187
APPLICABLE TO: 15L

ITEM PART # QTY. DESCRIPTION
1 C2632 1 BASE, MOUNTING
3 70936 2 ISOLATOR-VIBRATION
4 70936C 2 ISOLATOR, VIBRATION
5 39253 8 CAPSCREW, HEX HEAD-M8-1.25 x 20MM
6 22145 12 FLAT WASHER-M8
7 22129 12 LOCK WASHER-M8
8 45771 12 NUT, HEX-M8-1.25
9 71956 4 WASHER, VIBRATION ISOLATOR
10 51730 2 CAPSCREW, HEX HEAD-M8-1.25 x 60MM
12 57821 2 CAPSCREW, HEX HEAD-M8-1.25 x 40MM
13 21991 1 STRAP, GROUNDING
14 27482 1 WASHER-STAR 5/16”
15 A2308 1 PLUG-BUTTON

REVISION: E-6195-A

DATE: 6/8/99

GROUP C

PAGE2OF 2



